Read 2009%20-%202010%20-%20Apex%20A2C4L%20Engine%20Parts%20List%20-%2090cc%20Liquid%20Cooled%202-Stroke.pdf text version

APEX Motor Corp.

APEXMOTORCORP.

A2C4L Engine Parts List

(2-Stroke 90cc Liquid Cooled)

1

5

P:1/15

APEX Motor Corp

Content

I

Cylinder & Cylinder

Air Cleaner & Reed Valve

sg"F"

t&D,-r

";;/pqq

q ffi

+-

Piston & Crankshaft

Carburetor

I

(

Liquid Pump Ass'y

P:2/15

APEX Motor Coro.

Content

Crankcase 9-10 Transmission

',@7fr:" ru;Tgg" " _l)fp '/[email protected]

t,

. ,, 6;":?'@(. *[email protected]"

3i /

g;" '@c^'

l3

^'

Starter

t1

Generator

t4

Clutch

12

Crankcase Bracket

,urrr%)

:'."*.ffiir,

{

P:3115

APEX Motor Corp.

El Cylinder & Cylinder Head

15

-.P t4

:0"- a*ioni

T3

Item

1

(

4

F)art Number

Part Name Head Cover, Cyl. Gasket, Head Cover Rins, Oil Head, Cylinder Rinq, Oil

Spec.

Qt'y

1 1

z

4

t)

12210-MDL-000 12251-A,'DL-000

91300-240025

24-2.4 56.1.9 52mmft7-0.77mm

0.5mm 0.8mm

1 1 1 1 1 1

12200-A2C4L-000

91300-560020

12100-A2C4L-00A

12191-A2C4-000 12191-A2C4-00A. 90800-07113 15872-A2DL-000 15873-A2DL-000 93600-18 91000-06015 94000-07100 98069-C92LS

7

8 9 10

11

Cylinder Gasket, Cylinder

Gasket, Cylinder Bolt, Stud

M7-113

4

1 1

Boli, Leaking Cap, Rubber

Plug Hex. Socket Bolt Plug, Spark PT 1t8-24t8L

12 13 14 1q

I

M6-P1.0.15

C92LS

4

4

1

Hex. Acorm Washer Face Nut M7x1.0

I

P:4175

APEX Motor Corp.

E2 Piston &: Crankshaft

42

[email protected]

\6

Spec. S=42mm Q'tv

1

1"1

Item

1

89

Crankshaft Ass'y Ball Bearing, Crankshaft Oil Seal, L. Crank Oil Seal. R. Crank

Part No.

Part Name

't3000-A2c4-000

96200-6204C3

z

?

91200-20428

91200-20306

4

A q

13200-MC4-00A

96110-KBK12 13300-A2D-000

Collar

Bearing, Needle Piston (std.) Pin, Piston Clio. Piston Pin Rings, Piston (std.) Key, Woodruff Circlip

6204C3 20x42l43x9l9 20x30/33.5x6 16x21x18 12x15x16.6

52mm

z

1 I I

,|

I

1 1

13400-42C4-000

1341 0-A2C4-000

8x12x40

52mm 3x13

I

11

2

I

tz

13310-A2D-000 13010-A2C4-000 90500-RTW42

.l

t

IRTW.42

'' 'i--r+

' \a'.

APEX Motor Corp.

E3 Liquid I'ump Ass'y

-1

10

a6

4

6

@

I

Item

1

l)art Number

906Cr1-S08

1521 1-A2DL-000

Part Name Cir. Clip, External Drive Wheel, Pump Pin Ball. Bearinq

Soec.

Qt'V

1 1

s-8

3x19.8 608LLU-C3 16"21.8-4.5 10"18-4 52.0.2.0 M5x20

9622:0-030198 4 o

961Cr0-608LLU-C3

1

z

1 1

I

15216-42DL-000

Collar

Body, Pump Seal, Oil Rotor Ass'y, Pump Rins, Oil

15212-MDL-000

912Ct4-101804

+

7

8 10

11

15213-MDL-000

913C0-525020 15215-A2DL-000 910C0-05020 31 130-A2DL-000 15875-A2DL-000 91000-06025 15200-A2DL-000 90426-061310 15233-162421 16411-A2DL-000

1

1 1

'rrnpltar

Cap, Pump

Hex,Socket Bolt Pluq. Rubber Bolt. Drive Wheel Hex,Socket Bolt Pump Ass'V, Liquid

tz

13

't4

,IE

M6x25

1

16 17 18

Washer. Plate

Hose B. Liquid Clamp, Hose

6.5x13x1.0

L=21Omm

,'

z

P:6115

APEX Motor Corp.

E4

Air Cleaner & Reed Valve

n\ \\

@

J

E

,ry

Item

1

Part No. 16410-A2C4-00C

2 ,l 4

1&13-A2C4-000

14710-I.2C4-00A.

Part Name Manifold, Intake Connector. Rubber Reed Valve Ass'v Gasket, Reed Valve Clamp Hex. Washer Face Bolt Hex. Sockt Bolt 1-3t4" M6x20 M6x20

Spec.

Q'ty

1 1 1

147't1-42C4-000

16411-A'2C4-00A.

2

2

1

7

92100-06020-088 91000-06020-058

I I

sw-065108

14713-42C4-000

Washer, Spring

Spacer

4

q26mm

I

P:'llb

APEX Motor Corp.

E5 Carburetor

-nA ,6--\)

tl

"\--=Y/ *n

@

@\.

Item

1

Part No.

16100-A2DL-000

Part Name

Carburetor Ass'y (manual chock)

spec.

PWK24|118t48

Q'ty

1

P:8/15

APEX Motor Corp.

E6 Crankcase

4

Item

1

Part No. 1't341-A'2C4-000

Part Name

Protector, L. Crankcase Cover

Spec.

Q'ty

1 1 1

2

11342-42C4-000

11343-A2C4-000

Guide, Air Filter

Filter Element, L. Crankcase

4

5

11340-42C4-000

1395-A2C4-000 90703-081014

o

8 o 10

1

Cover, L. Crankcase Gasket, L. Crankcase Pin, Dowel Shaft Fixed Plate. Filter Element Crankcase, L. Bush Breather Hose, Breather

1

10x14

8x31

4

1 1

11344-p2C4-000

1 1345-A2C4-000 94000-06100 11200-A2C4-000 97350-082021

Hex. Acorm Washer Face Nut M6xP1.0

1

8x20x21

5x100

8x15x1 .5

1 1

12 13 14 15 16

11210-42C4-000

1',t211-42C4-000 90442-081515 92100-08016 91300-138024

1

1 1 1

Washer, Copper Hex. Washer Face Bolt

O-Ring

MBx16 13.8x2.4

(*_

P:9/15

APEX Motor Corp.

E6 Crankcase

t4

Item

17 18 19

Part No.

11212-42C4-000

11400-A2C4-000

20

11410-A2C4-000 91000-06025-058N

91000-06035 90703-101216 1 1 100-A2C4-000 11110-A2C4-000 91000-06010

i

21

Part Name Plug, Oil Cover, Transmission Gasket, Transmission Hex,Socket Bolt Hex,Socket Bolt Pin, Dowel Crankcsae, R. Holder Hex.Socket Bolt Gasket, A.C.G Hex.Socket Bolt Hex.Socket Bolt Bolt, Special Bush

Spec.

Q'ty

1 1

1

M6x25 M6x35 8

1 1

22 23 24 ZJ 26 27 28 ZJ

?n

2.4

12x16

M6x10

MGx25

1

1

31121-A2C4-000

91000-06025 9'1000-06060

1't 346-A2C4-000 97350-123538 17110-MC4-OOO 937000-05010

n

1

M6x60 12x35x38

z

2

Grommet

Bolt. Pan Head Cover. Dust-Proof Hex.Socket Bolt

32

2e

Ms"P1.0.10

M6x35

z z

1

17211-^2DL-000

910C0-06035-058N

34

z

P:10/15

APEX Motor Corp.

E7 Starter

1

,:ft7"1

[email protected]

i lf adJ

frre

J

.4

@

Item

1

JI

8

Part No.

2 J 4

5

28211-42C4-000 28261-pac,4-000

28251-A2C4-O00 90426-152810

6 7

o

90600-sTW15 28300-42C4-000

92101-06022-0G

o

28221-A2c4-000 28222-F2C4-000

Part Name Kick Shaft Ass'y Spring, Torsion Bush, Kick Shaft Washer, Plate Circlip Kick Carnk Ass'y Hex. Bolt Kick Pinion Ass'y Clip, Kick Pinion

Spec.

Q'tv

1 1

15x20x30 15.2x28x1

1 1 1

STW-15

LBD4 M6x25

1 1 1 1

{

P:11/15

APEX Motor Coro.

E8 Clutch

'ff:r,,

@

2a zi

Item

1

Part No.

Part Name Secondary She6ve Ass'y Seal, Oil Seat, Secondary Spring Spring, Compression Spring, Clutch Weight Carrier Ass'y, Clutch Nut, Clutch House. Clutch Bearing, Ball Sliding Sheave, Secondary Oil-Ring Hex. Acorm Nut O-Ring Plate, Cam Slider. Cam Plate

Spec.

Q'ty

1

22300-A2DL-000

91200-33394

roG90

2 4

E

z

1

22311-A2C4-000

223'12-FAC4-2000 2233'1-JOG-1500 223it0-A'2C4-00B.

o

at

2000rpm 1500rpm 4509 JOG

1

1

1 1

22332-p2C4-000

223210-MC4-000

22313-F2C4-000

10

11

z

1 1

223't0-A'2C4-000

Fix Sheave Comp., Secondary JOG

22320-p2C4-000

91300-360020 223,11-10100 91300-125030

JOG M1OxP1.0 6.45x3.1 JOG90 JOG 5.09 (15-12) JOG90

12 13

2

1 1 1

14

1E

224. 1-42C4-000

2241z-MC4-OOO

't6

17 18

5

22413-42C4-050

22410-A2C4-OOA

Weisht

Sliding Sheave, Primary

6

1

'to

ZU

22414-p2C4-000 22415-pcDL-000

21

224tt0-MC4-000

2242t1-A2C4-000 2242'.2-42C4-000

z2

23 24 25

16x21x37.5 Sliding Sheave Washer,Clam 16x21x1 Fixed Sheave, Primary JOG90 Washer, Clam JOG90 Clutch, Oneway

Collar

,l

1 1 1

1

94111-102426

941Cro-10'125

Washer, Conical Spring Hex. Acorm Nut

Belt, Drive Sliding Sheave, Ass'y

10.5x24v2.6 M1OxP1.25

1 1 1

zo

27

225Ct0-A.2C4-000

780x16.5x30

JOG90

224Ct0-p2C4-00E

I

P:I2l15

APEX Motor Corp.

E9 Transmission

Item

Part No.

Part Name Bearing, Ball Seal, Oil Circlip Bearing, Ball Drive Gear, Primary Hex,Socket Bolt Washer, Plate Washer, Conical Spring Main Axle Comp. Bearing, Ball Gear, Driven O-Ring Copper Bushing Seal, Oil Bearing, Ball Circlip

9621038RD

z

J I

912Ct0-172855 905Cr0-S17

Spec. 638RD 17x28x5.5

Q'ty

1

I

I 1 1

s-17

6003

4

6

962106003

236't0-A2C4-000

91ocr0-06010

157

M6x10

6

1

1

9042:6-061912

9411'1-'126005 o 10 2362:.0-A.2C4-000

6.5x19x1.2

12.3x60x0.5

I

1 1

11t477

6201

I

11

96210-6201 2363i0-42C4-000

913Cr0-032018

317

32x1.8

1

1

tz

13 14 1q 16

1135i0-A2DL-000

912Ct0-253240

4

96210-60041U 905C0-RTW42

25x32x4 60041U

I I

RTW42

1

f

O'{"(, tifW-ro.e9-v.-

P:13/15

APEX Motor Corp.

El0 Generator

Item

1

Part No.

a+,n=p;a'.4O6"

91000-06015

31

Part Name Base Ass'y, Generator

Hex,Socket Bolt MOx15

Spec.

Q'ty

1

z

4

5

100-A2C4-000 904:26-122216 941DO-12125

Wheel, Fly Washer, Plate Hex. Acorm Nut

Generator Ass'y

1

12x22x1.6 M12xP1.25

1 1

o

310r)0-A2C4-004

1

qlb Jtlr-o'-r1:,X w- @o

tffior Mz-

APEX

Ell

Crankcrse Bracket

t""'"t69;! ?

(

Item

I

2

Part No. 11347-A2C4-OOA 97380-082021 96210-6028 11349-A2DL-00A 940C 1-10A14-08 NU-12019-C

910Cr0-10060-281

Part Name Bracket, Crankcase Bush Bearing, Ball Gear Holder Nut, Insert Lock Hex,Socket Bolt Washer, Copper Hex,Socket Bolt Sprocket Holder Brake Pad Sprocket Friction Plate Spring Washer Nut Gasket, fixed Plate Plate, Fixed Hex. Socket Bolt Crankcase, L. Gear Holder Ass'y Sprocket, Ass'y Gear Clutch Ass'y

Spec. 8x20x21

Q'tv

1 1

ffilt28

a 1

I 1

4

q

Nut. Hex. Acorm Washer Face M1OxP1.25

M12xP1.75 M10x60

I

10

11

90442-101515

PZB340-120450-0c

238Ct4-A.2B-002 238Cr5-A2B-001 238Cr1-A2B-00C1 238C12-A2B-000 941Cr6-23051-04

10.2"15-1.5 M12x45 187 207

I

1

1

z

1

12 13 14

1

23.54.8-4

M14xP1.5

1

1 1

*

4E

940t;3-14-328 31210-MDL-000 31211-AcC4-000

910(r0-06020

16

II

1

18

'19

M6x20

2

1

1

11200-42C4-000

113rt9-A2DL-A00 A23{101-A2B-000 A23t|00-A2DL-000

20

zl

22

1 1

(.-

4

'/ \'l * 5\wrte( 5Tvoc)d rtl

Information

15 pages

Find more like this

Report File (DMCA)

Our content is added by our users. We aim to remove reported files within 1 working day. Please use this link to notify us:

Report this file as copyright or inappropriate

1287141


You might also be interested in

BETA
E:\tmp\p7.ps
Danchuk Catalog 2010
Microsoft Word - WE497213.doc